

CLIENT: American Frame Manufacturing
7560 Bristow Ct. Unit B
San Diego, CA, 92154
Attn: Mario Riguer

Test Report No: RJ1527P-02

Date: March 3, 2012

SUBJECT: Abrasion resistance test on simulated brick, rigid polyurethane panels.

SAMPLING DETAIL: Test samples were randomly selected by a QAI representative at the client's manufacturing facility located at Avenue Industrial Number 339, CD Industrial Otay Tijuana, Mexico on August 26, 2011. QAI documented the materials and manufacturing procedures in accordance with ICC-ES AC85, Section 3.2.

DATE OF RECEIPT: Samples were received at QAI Laboratories on August 26, 2011.

TESTING PERIOD: October 17, 2011.

AUTHORIZATION: Signed QAI Test Proposal PR062911-2 dated August 23, 2011.

TEST PROCEDURE: Testing was performed in accordance with ASTM D 968-05, *Standard Test Method for Abrasion Resistance of Organic Coatings by Falling Abrasive* using Silica sand.

TEST RESULTS:

Specimen #	Coating Thickness (mils)	Liters of Sand Used to Abrade Through Coating	Abrasion Resistance (L/mil)
1	1.5	80	53.3
2	1.5	80	53.3
3	1.5	88	58.7
Average	1.5	83	55.3

Prepared By



Larry Burner
Project Specialist

**Signed for and on behalf of
QAI Laboratories Inc.**



Rhonda Byrne
Laboratory Manager